
AUDIT AND REDUCTION MANUAL

for

INDUSTRIAL EMISSIONS AND WASTES

UNIDO
UNITED NATIONS INDUSTRIAL

DEVELOPMENT ORGANIZATION

VIENNA INTERNATIONAL CENTRE
PO BOX 300
A- 1400 VIENNA. AUSTRIA
TEL: 431 211 310

FAX: 431 232 156

UNEP
UNITED NATIONS ENVIRONMENT

PROGRAMME

INDUSTRY AND ENVIRONMENT
OFFICE
39-43, QUAI ANDRE-CITROEN
75739 PARIS CEDEX I5 - FRANCE
T E L :  3 3 ( 1 ) 4 0 5 8 8 8 5 0
TLXz 204997F
F A X :  3 3 ( 1 ) 4 0 5 8 8 8 7 4



This is the seventh publication in a new Technical Series that regroups the
Guidelines, Overviews, Technical Reviews and Workshop Proceedings previ-
ously published by UNEP/IEO. The regrouping into a single series will ensure a
greater cohesion among future publications, and allows a single document to
[...]
the wastewater treatment plant. H2S was also evident, although only to a limited extent, within
the tannery processing areas where alkaline beamhouse liquors combined with subsequent acidic

streams within the internal drainage system.

The plant chemist knew that the hydrogen sulphide was a highly-toxic gas having a threshold limit
value (TLV) of 15 mg/m3 (100 ppm by volume) in air. He also knew that the extent to which H2S

could be released from solution to atmosphere was pH dependent, high pHs favouring the
ionised form (HS’) and hence reduced risk of sulphide stripping. He therefore noted that any

67



Case Study 2: Leather Manufacture

future wastewater treatment scheme would be best designed to allow pretreatment of alkaline
beamhouse liquors (pH at least 10) before they were allowed to mix with other, acidic waste
flows.

No release of ammonia associated with deliming/bating was apparent but it was noted that release
of some solvent vapours in the working areas associated with leather fmishing could be a potential
health risk to production staff. Discussions with the management subsequently revealed that
plans were already underway to install forced-ventilation equipment to cater for this problem.

Step 10: Accounting for Off-Site  Wastes

The only wastes which were recycled were fleshings which were transported to a local rendering
company; these amounted to an average of 9,200 kg/d.

Trimmings and shavings were disposed of to a local municipal landfill site and amounted to
14,600 kg/d.

No sale costs associated with disposal of the fleshings could be readily identified at the time of the
waste audit. It was later established that no charge was levied by the tannery in return for the
rendering company providing transportation facilities at their cost.

Trimmings and shavings were disposed of at an annual cost of US$14,000.

Step 11: Assembling Input and Output Information for Unit Operations

From the information collected the preliminary material balances were started by assembling the
input and output data for the tannery and the wastewater treatment plant. These were tabulated

under Step 12.

Step 12: Deriving a Preliminary Material Balance for Unit Operations

A preliminary material balance of data associated with operations within the tannery was first
drawn up on an overall input/output materials basis. The information was tabulated as set out

below.

68



Case Study 2: Leather Manufacture

69



Case Study 2: Leather Manufacture

Inputs kg/d
Cr

Chrome Tanning 332 (a)

(a) Based on 2,076 kg/d Tanolin containing 16% Cr3+

Chrome Tanning

Chrome Tan & Press Liquors 83 (a)

Chrome Leather 249 (b)
Rinsewaters 3 (c)

Total 335

(a) Based on 33 m3/d chrome liquors at 2,500 mg/l Cr3+
(b) Based on 2,076 kg/d Tanolin containing 16% Cr3+ and 75% chrome absorption into hide
(c) Based on 1,944 m3/d rinsewaters containing 1.5 mg/l Cr3+

Inputs m3/d

Raw Wastewater 2,600

Wastewater Treatment Plant

I

Outputs m3/d

Primary Effluent 2,200
Primary Sludge 56

Total 2,256

Step 13: Evaluating the Material Balance

The waste audit team were confident that they had obtained an adequate material balance (within
510%) for the tannery as a whole as well as for the specific chromium and sulphide chemicals
used.

70



Case Study 2: Leather Manufacture

The material balance for the wastewater treatment plant was also considered reasonable taking
into account that some water seepage was possibly occurring through the base of the crude
lagoons, thus contributing to the 13% difference between inflow and total outflows recorded.

Step 14: Refining the Material Balance

It was considered that the material balance information obtained was sufficient to meet immedi-
ate requirements but that it would be useful to carry out a further waste audit once any waste
reduction measures had been implemented.

71



PHASE 3: SYNTHESIS

Step 15: Examining Obvious Waste Reduction Measures

It was noted that the rinsewater usage following unhairing was appreciable, amounting to some

18% of the total water usage throughout the tannery.

It was considered that significant savings could be achieved at this stage by changing from a 4-

hour running rinse to a two-stage batch wash operation, each of 20-25 minutes duration. It was
anticipated following a short-term trial that it should be possible to achieve a consistent 60%
reduction in rinsewater usage, that is, from 440 m3/d to 176 m3/d.

The audit team also realised that considerable water wastage was taking place by tannery staff
leaving numerous hoses running in between general floor and equipment washdown operations.
On the basis of an average of 15 hoses in continuous use, it was estimated that water passing to
drain surplus to actual requirements could be as much as 136 m3/d, some 5% of the total waste-
water flow. Recommendations were therefore made for the fitting of pistol-grip self-closing
valves on all hoses in use throughout the tannery.

Thus, it was concluded that total wastewater flows could be reduced from 2,600 m3/d to 2,200
m3/d, reducing the wastewater production to a more respectable 55 m3/tonne wet-salted hide
processed.

Step 16: Targetting and Characterizing Problem Wastes

a) Sulphide Liquors
As indicated in Step 9, it was evident that pretreatment of all sulphide-containing liquors was

needed before they became mixed with other acidic flows; the possibility also existed of at
least partial recycle of fine-screened sulphide liquors in subsequent unhairmg operations.

The management favoured a flexible approach with the treatment system designed to handle
the total daily sulphide liquor flow if required, conscious that sulphide liquor recycle would
probably require a higher level of surveillance of the efficiency of the unhairing operation
which might not be readily achieved on a consistent basis in practice.

The audit team then proceeded to draw up design flow and strength data for the pretreatment
of sulphide-bearing waste streams; and also for the subsequent combined wastewater treat-
ment facility required to meet the government’s new discharge requirements.

Sulphide-bearing liquors were taken as being all the process and rinsewaters associated with
the unhairing process and all wastewater associated with deliming/bating other than the final

rinse. The resultant average design flow and sulphide load assessed were as shown in Table 8.

72



Case Study 2: Leather Manufacture

Table 8: Characteristics of Sulphide-Bearing Wastewater’s

Parameter Actual Design

Flow 590 m3/d * 600 m3/d
Sulphide 412 kg/d (700 mg/l) 420 kg/d (700 mg/l - ave.)

600 kg/d (1,000 mg/l - max.)

* assuming unhairing-stage rinsing carried out on a 2-stage batch basis to reduce water usage (equivalent
to 27% of total wastewater flows following instigation of water saving)

An assessment was made of the likely BOD reduction due to oxidation of sulphide. The
theoretical oxygen uptake rate due to oxidation of sulphide was taken as 0.75-2.0 kg O2/kg S"
depending on the ratio of the thiosulphate:sulphate oxidation products. Taking an average
1.4 kg O2/kg S” and a 97% S” reduction (down to 20 mg/l S”), this gave a BOD reduction of

560 kg/d.

With reference to Table 7, the combined wastewater BOD load can be expected to reduce
from 3,600 kg/d to 3,040 kg/d, equivalent to 1,380 mg/l BOD in a reduced flow of 2,200 m3/d.
Regarding the effect on suspended solids loads as a result of fine-screening of sulphide
liquors, actual removals were difficult to predict accurately without further test work. As a
conservative approach therefore, it was decided that the calculated total SS load of 4,825 kg/d
(Table 7) should be carried forward as a design SS load for sizing and budgetary costing of the
combined wastewater treatment plant; this gave a concentration of 2,190 mg/l SS at the
predicted future reduced flow.

b) Chrome Liquors
The audit team considered the possibility of recovering chrome from the chrome-bearing
liquors by fine screening, addition of sodium carbonate to precipitate chrome hydroxide (at

pH 8-8.5), filter-plate pressing of the resultant sludge and then conversion of the chrome
precipitate to soluble chromic sulphate using sulphuric acid.

Discussions with the management revealed that this possibility had been considered in the past
but was not favoured on overall technical and cost grounds unless the benefits of economy of
scale could be introduced by providing a centralised chrome recovery plant to serve all
tanneries in the local area. While some preliminary discussions had been held through the
national tannery association, such a scheme was not foreseen at this stage.

It was agreed therefore that for the present, the design of a new wastewater treatment plant
should assume that chrome would be precipitated and disposed of off-site as part of the
primary sludge generated.

73



Case Study 2: Leather Manufacture

Step 17: Segregation

In order to segregate sulphide liquors for separate ‘pretreatment, it was decided to divert existing
drainage outlets in the unhairing area to a batch treatment plant located within the existing
tannery process building.

Treated flows would then be combined with all other wastewaters at a new treatment plant
located close to the existing settlement lagoon facility.

Step 18: Developing Long-Term Waste Reduction Options

The waste audit consultant was responsible for drawing up outline proposals for the required new
wastewater treatment facilities.

Consideration was given to available methods of sulphide treatment. These included:

l acidification to pH 2-3 and aeration, with absorption of the resultant hydrogen sulphide gas in
caustic soda solution within packed-tower scrubbers prior to discharge of the resultant liquor
to drain or reuse;

l precipitation with ferrous or ferric salts;

l oxidation using chlorine or hydrogen peroxide;

l oxidation using aeration with a manganese catalyst.

The latter method was considered the most technically satisfactory and cost-effective solution
following line screening. This view was supported by reference to available information sources
concerning operational experience elsewhere.

It was decided to divert existing drainage outlets in the unhairing area to a mechanical self-

cleaning screen (1 mm) located in a modified floor channel, the upper end being designed to
convey screenings to an adjacent skip.

Screened flows would then gravitate to a submersible pumping station to lift flows into one of two

batch-treatment oxidation tanks, one to be used for treatment and the other to be available for
receiving the next batch of liquor. A diffused-air system, using non-clog coarse-bubble diffusers,

was selected to provide mixing and aeration in each tank and a facility for dosing a solution of
manganese sulphate catalyst was incorporated.

The main treatment plant for pretreated sulphide liquors combined with all other wastewater
flows involved the following features:

74



Case Study 2: Leather Manufacture

l flow/pollution load balancing incorporating coarse-bubble aeration/mixing;

l pH correction (if required), chemical flocculation with alum and polyelectrolyte and subse-
quent primary settlement;

l extended aeration treatment using low-speed mechanical surface aerators (sized to provide a
robust biological system capable of withstanding fluctuating loads);

l batch storage/thickening of mixed primary and surplus secondary sludges prior to pumping to
drying beds and subsequent disposal of sludge cake to landfill.

Provision for iron salt dosing to the sludge storage/thickening tank was incorporated to precipi-
tate any sulphide formed as a result of anaerobic activity within the tank and hence to minimise
odour problems occurring.

A schematic diagram of the proposed treatment plant was compiled as illustrated in Figure 2.

Step 19: Environmental and Economic Evaluation of Waste Reduction
Options

Company B was placed in a position of having to upgrade its wastewater treatment system in
order to comply with new discharge standards imposed by the government, part of a new empha-
sis on the need to control pollution of the environment.

The new effluent discharge standards laid down were 40 mg/l BOD and 60 mg/l SS. Hence,
provision of a new treatment facility designed to meet these standards consistently was expected
to improve the quality of the local watercourse substantially.

There was a clear need to minimise capital and operating costs of the treatment scheme to ensure
the overall financial viability of the company’s operations. Therefore, in preparing outline designs
for budgetary purposes, particular attention was paid to providing a plant which would be robust
and relatively simple to operate.

The cost of the treatment scheme drawn up was estimated at US$500,000 including contingencies
and design/construction supervision fees. This reflected a conservative approach to the sizing of
the activated sludge process, particularly in terms of aeration capacity. It also took into account
the availability of two redundant water storage vessels suitable for use as sulphide-liquor treat-
ment tanks.

This approach was adopted to provide some flexibility over the mode of operation of the plant

with a view to minimising operating costs - it would allow the primary settlement stage to operate
without addition of chemical flocculants if desired, with consequent higher strength effluent

75



Final Effluent To
Watercourse

76



Case Study 2: Leather Manufacture

passing forward to the biological stage; overall sludge yields requiring ultimate disposal off-site
would also be minimised Provision for chemical flocculants at the primary stage was included
however since it was felt that their use could enable the required final effluent quality to be
achieved more consistently.

Step 20: Developing and Implementing an Action Plan: Reducing
Wastes and Increasing Production Efficiency

The consultants engaged to carry out the waste audit/waste reduction studies presented the
results of their findings to Company B’s management. The data presented were used as a basis
for submitting a planning application to the local government office for approval to design and

install the proposed wastewater treatment plant.

During a subsequent meeting with the government concerning timing of the proposed design and
construction work, Company B was informed that the introduction of a charging system for
borehole abstraction was under consideration for possible implementation the following year.
This development emphasised to the tannery management the importance of having carried out

the waste audit/waste reduction investigations and the need to be alive to further water-saving
possibilities in the future.

The waste audit/waste reduction investigations achieved the following objectives.

A thorough appreciation of all the sources of waste at the tannery.

Identification and quantification of the major sources of wastewater including waste sulphide
and chromium contributions.

Evaluation of processing efficiencies from assembled information on unit operations, raw
materials, water usage, products and waste generation.

Reduction of water usage and associated wastewater disposal problems.

Identification of problem wastes (ie sulphide liquors) requiring special attention.

Development of a waste management system which would comply with discharge regulations

and result in a much-improved local environment.

77



CASE STUDY 3: PRINTED CIRCUIT BOARD MANUFACTURE

Company C manufactures double-sided and multi-layered circuit boards for the telecommunica-
tions and computer markets. The manufacturing of printed circuit boards involves a complex
series of physical and chemical processing stages and as a result the wastewaters which are
generated are complex, of variable composition and difficult to treat. To compound the treat-
ment problems, many of the processing solutions contain proprietary chemicals whose composi-
tion is not readily available.

The main pollutants in printed circuit board manufacturing wastewaters are heavy metals, par-